ADJUSTMENT AND LUBRICATION PROCEDURES
FOR

DECODER AND POWER UNIT OF THE COMPUTERITER

© SOROBAN ENGINEERING, INC. 1963
Contents of this manual may not be repro-
duced in whole or in part without written
permission of Soroban Engineering, Inc.




ADJUSTMENT AND LUBRICATION PROCEDURES
FOR

DECODER AND POWER UNIT OF THE COMPUTERITER

© SOROBAN ENGINEERING, INC. 1963
Contents of this manual may not be repro-
duced in whole or in part without written
permission of Soroban Engineering, Inc.



ADJUSTMENT PROCEDURES
FOR
DECODER AND POWER UNIT

INTRODUCTION:

The series ET typing computeriters, designed principally as
auxiliaries in computing facilities to automatically present
computed data in final report form, are equally adaptable to
office-report writing function. Physically, the computeriter
consists of an electric typewriter equipped with a mechanical
decoder designed to accept electrical signals for automatic
typing operation.

The computeriter's mechanical decoder is designed for
reliable automatic sequencing of all typewriter functions and
type key levers from appropriately coded electrical input signals
at a rate of 10 characters per second. The decoder makes extensive
use of ball bearings, nylon bushings, appropriately hardened and
plated precision parts, etc., all of which insure long life and
trouble-free operation.

THE COMPUTERITER DECODING PROCESS:

With the decoder installed in the typewriter, the upper end
of each seeker is positioned to hook over a pin installed in the
side of each typewriter key lever. Thus, a downward motion of
a seeker produces a typing action. Decoder power is supplied from
a solenoid controlled half-revolution cam mounted under the type-
writer power roll. Each time the solenoid is energized, the cam
is permitted to engage the power roll, and rotates one half
revolution. The shape of the cam is such that this rotation causes
the pull wire attached to the decoder to move towards the rear of
the typewriter, then return to its original position. Mechanical
interlocks prevent more than one such "pull" on the pull wire
with each energize cycle of the solenoid.

Figure 1 illustrates how the decoding bars are positioned by
a pusher type ledex solenoid. To accomplish seeker selection for
typewriter operation, these spring loaded bars are notched so
that for any specific solenoid actuating condition, only one
continuous slot can exist across all bars into which a seeker may
enter. '



Adjustment Procedures for Page 2
Decoder and Power Unit

In the initial condition, the force of a return spring on the
drive crank operates a toggle which pushes the pivoted actuator
all the way to the rear. 1In turn, the actuator positions the
decoder bail such that all seekers are lifted free of contact with
the decoding bars. Thus solenoids may position decoding bars
with a minimum of friction and interference.

When decoding bars have been positioned, a "pull" supplied
through the pull wire draws the decoder bail forward. Although
the spring loaded seekers attempt to follow the bail's motion,
all but the selected one are restrained by the notched decoding
bars. The selected seeker enters the selecting slot in the decoding
bars, pivots around the pivot rod, and follows the decoder bail
throughout its stroke. Since the geometry of the bail's motion
is determined by the rotational motion of the pivoted actuator,
the bail ultimately commences a downward motion and engages the
seeker's notch, drawing the selected seeker downward. Although
the selected seeker maintains contact with the bail throughout its
complete cycle, all other seekers are blocked by the code bars
prior to completion of the bail's motion, and are free of the
bail when downward motion commences. At the end of the downward
stroke, the "pull" on the pull wire is released and springs restore
all components to their initial positions.

DECODER REMOVAL: (Refer to D-5022 for part identification)

1. Raise front of typewriter until machine is resting on
its back cover.

2. Disconnect pull wire from power unit assembly by
spreading adjustable pin clevis at its fulcrum until
it disengages its ball bearing.

3. Disconnect electrical plug below right end of the
decoder assembly. '

4, Remove both front feet from typewriter.

5. Remove screws through strut hangers of typewriter (on
front frame) into mounting struts of decoder.



Adjustment Procedures for Page 3
Decoder and Power Unit

6. Grasp decoder and rotate slightly about its left and
right supports such that the seekers rise slightly and
move towards the back of the typewriter. This motion
disengages the seekers from the pins in the typewriter
key levers permitting the decoder to be withdrawn.

POWER UNIT REMOVAL:

1. Disconnect electrical plug below left side of power
unit assembly.

2. Disconnect pull wire by spreading adjustable pin clevis
at its fulcrum until it disengages its ball bearing.

3. Remove three mounting screws.

4, Move power unit to right slightly to disengage CAM
SUPPORT BRACKET and remove from typewriter.

POWER UNIT ADJUSTMENTS : (Unit removed from typewriter)

1. Check cam trip arm and accelerator cams for excessive
lateral play and rubbing on cam frame or nylon cam.

A, If play is excessive and arms can rub side frames
on nylon cam, disassemble power cam assembly and
insert sufficient shims to correct this condition.

2. Loosen adjusting screw on TCM, insert .004" thick shim
between armature and mounting frame of TCM, mechanically
energize and then tighten adjusting screw. (Refer to
Figure 3, of D-5022).

3. Bend pusher arm of energized TCM such that the anti-repeat
lug of the cam trip arm engages the stop pin by one half
its width (.031").

4. De-energize TCM (Figure 4, of D-5022) and bend arm stop
of TCM until the trip lug of the cam trip arm engages
the stop pin by one half its width (.031").



Adjustment Procedures for Page 4
Decoder and Power Unit

Tighten cam drive tube assembly at approximately the
middle of its adjustment and after installation check
that its axis is parallel to that of the power roll.

Install power unit in typewriter (reverse order of steps
1-4 of power unit removal).

With TCM de-energized, check clearance of cam to power
roll (clearance should be .015" - .020").

A. To alter cam to power roll clearance loosen slightly
the screw holding the cam eccentric in its position
between the sides of the cam frame. Rotate the
eccentric until the proper clearance is obtained,
then retighten the screw.

1. A quick check on cam to power roll clearance can
be made by tripping TCM by hand. (Typewriter power
switch off). As soon as the cam is tripped it
will flip against the power roll, and if its
clearance to power roll is adequate, the trip 1lug
will just drop behind the stop pin when TCM is
released.

Check the clearance further by rotating the power roll

by hand with TCM energized until cam completes its stroke
and the stop pin rests against the anti-repeat lug. With
TCM still energized rotate power roll through one complete
revolution in reverse direction to check for possible
rubbing if power roll is eccentric. If rubbing occurs,
increase clearance slightly (Step A above).

DECODER ADJUSTMENTS : (Decoder removed from typewriter)

Permutation Bars -

1.

With decoder solenoids de-energized, position the
permutation bar stop such that the center of each tooth
on each bar is approximately in line with the center of
a corresponding seeker.



Adjustment Procedures for Page 5
Decoder and Power Unit

2.

Position each decoder solenoid approximately in the
middle of its adjustment. Mechanically energize each
solenoid to check for possible interference with its
adjacent solenoid.

Energize each decoder solenoid in turn and check that
its associated permutation bar touches the permutation
bar stop at the same instant the armature of its
actuating solenoid bottoms.

A. If the permutation bar does not move far enough or
if the solenoid armature does not bottom, correct
the situation by bending the magnet arm below the
twist (Figure 1).

SEEKERS AND BAIL SWITCH:

1.

Hold decoder in such a position that seekers are hori-
zontal and permutation bars above. Move the long crank
off its stop until the decoder drive shaft, actuator
rod and main connecting link shaft are in a straight
line (See Figure 5). Check clearance between seekers
and each permutation bar at both ends of the decoder
(clearance should be .012" - .015" at all points).

A. With improper adjustment, clearance between seekers
and permutation bars may very from bar to bar or
from one end of a bar to the other. 1In this case,
shift the seeker guide cap by moving the fulcrum
wire towards or away from the seeker guide plate
until equal clearance is obtained throughout.

1. If it is necessary to shift the seeker guide cap,
care must be taken not to change its longitudinal
position. Slots in the guide cap and guide plate
must line up such that all seekers are perpen-
dicular to the fulcrum wire.

B. To increase the amount of clearance, remove shims
under the shaft support assembly. Add shims to
decrease clearance.



Adjustment Procedures for Page 6
Decoder and Power Unit

C. Steps A and B may have to be repeated to obtain
proper clearance and equal clearance.

2. With the decoder drive shaft, actuator rod and main
connecting link shafts in a straight line, adjust bail
switch such that the top section is closed and .008" -
.012" clearance between the contacts of the lower section.

DECODER INSTALLATION:

1. Insert decoder in typewriter and check that each seeker
is over its respective key lever pin.

2. Insert screws through strut hanger into the decoder
mounting strut.

3. Snug typewriter front feet through left and right
decoder supports.

4. Check position of decoder such that the tip of each
seeker overlaps its key lever pin by .094" (See Fig.7).

A. Shifting of decoder to this position is accomplished
by adding or removing shims between both strut
hangers and the typewriter main frame, and between
the left and right supports of the decoder and the
seeker guide plate.

5. Adjust position of left and right supports on decoder
such that when the typewriter feet are tightened, there
is .012" - ,015" average clearance between the actuating
surface of each seeker and its key lever pin (too little
clearance here may prevent typewriter cams from resetting).

6. Check lateral positioning of decoder such that the
average clearance of each seeker to its key lever is .031".

A. If lateral shifting is necessary, loosen front feeat
of typewriter, and screws attaching both strut hangers,
to typewriter front frame. Shift as necessary and
retighten. (Do not loosen screws through strut
hangers into mounting strut of decoder for this op-
eration).



Adjustment Procedures for Page 7
Decoder and Power Unit

7.

8.

Tighten all attaching screws firmly and tighten type-
writer feet.

A.

After positioning adjustments of decoder have
reached this point, decoder may be removed at any

time and re-installed without shifting its position
in the machine providing:

l. In removing decoder, loosen only typewriter front
feet and screws through strut hangers into
mounting struts of decoder.

2. After re-installing decoder, always tighten
screws through strut hangers into decoder mounting
struts before tightening typewriter front feet.

Attach adjustable pin clevis to power unit.

A.

Pull wire assembly should be lengthened or shortened
by turning the adjustable pin clevis until maximum
clearance is obtained between seekers and permutation
bars on the decoder. (i.e., to position drive shaft
actuator rod and main connecting link shafts in a
straight line).

1. When the pull wire is the proper length a half
turn of the adjustable pin clevis in either
direction will reduce the clearance between the
seekers and the permutation bars.

Mechanically trip TCM (typewriter power off) and turn
the typewriter power roll by hand until the power cam
is at its point of maximum left.

A.

At this point, the decoder bail should just touch the
coroprene stops located on the bottom inside surface
of the seeker guide plate (see Figure 6).

1. If the bail stroke is not correct, adjustment
of the cam drive tube assembly of the power unit
is required. To increase the bail stroke, loosen
the mounting screws holding the cam drive tube
assembly to the power unit, and slide toward the



Adjustment Procedures for Page 8
Decoder and Power Unit

11 December 1958
Retyped 3 February 1961

decoder slightly. Check that the center 1line
of this assembly is parallel to the power roll
and then re-tighten.

To decrease the bail stroke move the cam drive
tube away from the decoder.

Re-adjust the adjustable pin clevis such that
clearance between seekers and permutation bars
is again correct, and recheck the stroke of the
bail.

SOROBAN ENGINEERING, INC,

Melbourne,

Florida



LUBRICATION PROCEDURES FOR DECODER AND POWER UNIT

Lubrication of the Soroban Computeriter involves using the
correct lubricants in proper amounts and at frequent intervals
to prevent excessive wear. Lubricants used in excess may flow
on the power cam and power roll causing the cam to slip and fail
in operation, also causing damage to the power roll. Insufficient
lubrication will cause excessive wear and machine failure.

Drawing No. D-5022 indicates the points of lubrication by
figures. These figures are listed below with their associated
lubricant.

Name Source Description
Lubri-Plate No. 2 Fiske Bros. Refining Co., Light oil, good
or equivalent Newark, New Jersey lubricant and

rust preventative.
Molub-Alloy No. 3 Imperial Oil & Grease Co., Long Adherent
or equivalent 6399 Wilshire Blve., properties, high
Los Angeles 48, California pressure lube.
Lubrication points on the figures are indicated by numbers
enclosed in circles and letters enclosed in squares. The numbered

points require use of Lubri-~-Plate No. 2 or equivalent and the
lettered points require the use of Molub-Alloy No.3 or equivalent.

Figure 1 :
Use Lubri-Plate No. 2 at follaoing points:
1. Magnet Arm Shaft.

2. Permutation bar guides at bearing surfaces and at
bearing surface of center spacer not shown in figure.

3. Permutation bar return spring.
Use Molub-Alloy No, 3 at following points:
A. Pack bearings.

B. Between magnet arm and permutation bar.



Lubrication Procedures for
Decoder and Power Unit page 2

Figure 6:

Use Lubri-Plate No. 2.

4., Flange bushing.

5. Bail roller on each end of decoder.

6. Bail guides on each end of decoder.

7. Each seeker and seeker guide cap.

Use Molub-Alloy No. 3:

C. On bail spring loops on each end of decoder.
Figure 2:

Use Lubri-Plate No. 2:

8. Cam trip arm and sleeve and accelerator arm and sleeve.

9. Cam magnet arm and cam magnet bracket.

Use Molub-Alloy No. 3:

A. Pack bearings.

E. Stop pins, accelerator pins, accelerator arm, and trip
arm lugs.

Figure 3:
Use Lubri-Plate No. 2::
10. Can roller.
11. TCM armature shaft.
Use Molub-Alloy No. 3:
D. Cam trip arm pin and magnet arm.

E. Stop pins, accelerator pins, accelerator arm and trip
arm lugs.
15 December 1958

SOROBAN ENGINEERING, INC.
Melbourne, Florida



STRUT HANGER SH/M

STRUT HANGER

MOUNTING STrRU7-
OECODLER LR/ VE St/RFT-

Srop
WRIN \ M

CONNECTING LINK: |

RCTUR TO R

A

ASSEMBLY

N MAGNET™

| —— PEEMUTRT/ON
LEres

—CSEERKER
GUIOE P

SEEKER
GUIDE PLRTE

UCEUNT WIRE

NN KEY LEVER VIEW A-A14"
l“ SEELER

KEY LEVER

SEEKER

SECTION & -C "
FIGURE 5B

DECODER

BRIL SWITCH X

©

FIGURE S

i=
7 =

/
i
- ‘O
W

-orZ
.os5 H

LON G CEANK
¥ THIS DIMENS/ON APPLIES

70_BOTH ROLLERS.
BEND BANK FLANGES
A8 LEQUIRED.

A

#¢-32 sockET

VIEW A-A"
FIGURE &

DETAIL OF SEEKER ACTION

_FIGURE 7

BRI GuUIOE

\ COROLPELENE S7T0rP

THAFT SerroT

SHIMS ) RS EEGL/IRED !

TO GET JTH/S DIAMENS, /04/7
MOUNTING RRITE

[RONT FRAQAE —

@~ 32 SOckETr HEXHND .Staee'ws?«

T i
o T 7 - 3
r —_—
h ! ST [TRANG ELS
A DECOLER
SOLENOIO
ASSEMELY

PERMUTATION

 ——

-

Brr S7‘OP7

1

TMNEGGNE T RO TRE

AP RGNE? 4Lirr

LA Y

EN

PULL WIRE
ASSEMBLY

JH

e

B

b

N
FIGURE 1B

AODIVSTABLE
P CLEVIS

V #)0~ 32 SpckET wO. SceEN(2 )ﬂ B

FIGURE 1

B sro~

PEEBANILTARTION

AT SUPFOL T
BERckET

BRI GuIDE

FPOWERLE CR17

e 6

‘B

\

7

/

HESD Scesw

CAM DRIVE 7UBE ASSENMSL Y

|

orIvE § PonwErR wwrs_\

FIGURE 2

LUBRICATION POINTS

O USE LUBRIFPLRTE N 2 o EQUIVAILENT

D USE MOLUE ~RLLOY N& 3 O EQUIVRLEN 7

s

&

[

CAN
Eccenresc

—

POWEE Con
Eccenvresc
POWER ROLL

ACCELE,
<

\! ﬁ
-/

A

- /— PERNOTA7ION Bries

I I DET. |

NAME OF PART DESCRIPTION

STOR PN

TRIFP LUG

| ——CRM 7E/P
I

7 NorE.

4 |evo.coppos

TOLERANCES
" UNLESS
f¥| speciFieD

DECIMALS t 003
FRACTIONS % 164
ANGLES & °

\POWEE ot
j ASSENIBL I
1 FLAT HEAD screpv (2)
sl #5 - 32 PV U
z AMpTURE
| t
Aol | !
el ___TCMm —+1 HHE e e TEM ]
. M (ENEEGIZED) | : (DEENELGI2ED) ,' ! LRV STOr
| I
- =
004 AIR GRP O
ROATSTING SCEEW X
MOUNTING FRRAZE PUSHER Ren
W " N "
CRt ArgGHET SECTION B-B SEcrioN B-B
Sl FIQURE 3 Flauee 4
DIMENSIONS IN_ INCHES SOROBAN ENGINEERING INC.

orawnZUAR | JNE S |

CHECKED.

MELBOURNE, FLORIDA

APPROVED.

MATERIAL:

REDRIUI S
Tor CLRRITY

3Ny

scae 2./

SUPERSEDES

DECOLER ROSUSTMENT
POINTS

LTR. CHANGE No.

FINISH:
E

FOR

DWG. No.2 -S022

€. ®.Co. NG. 387  4oney



AS REQ'D. WHEN
INSTALLING IN
TYPEWRITER

| =Tt PLUS
TI2d | -T29
A5 REQ'D

s

®

S

@ ©

2
-
<
<]
1

SCREW|

NAME OF PART

DESCRIPTION

MAGNET MOUNTINGPUWTH D-4 84 B

-
@™

PERMUTATION BAR.

c-4810

PERM.BAR GUIDE 8 CAP

B41618

MOUNTING STRUT

B-47078B

STRUT HANGER.

A-41I5A

STRUT HANGER SHit

A-4808

INSULATOR

A-494¢

TERM.BOARD SPACER

A-4%44

MINIEINCIS Gl

ITERMINAL BoARD

A-4945A

DRIVE CRANK ASS'Y)

B-4720A

® v SPRING|

B-4904A

FLANGED BUSHING

A-2227 T6)

SHAFT SUPPORT A55'H A-4101A

SUPPORT SHiM

A-4809

TRANSLATOR S0P

A-4908

PERM. BAR STOP

B-4786-P2A

. SPELING
- ! RETAINER

A-4689A

TIE STRAP ASS'Y.

A-4903

CENTER PERM.BAR GUIDE| A- 4766A

GRIPRING

TRUPRC*555 5 -12MD

[ »

—18MD

[P IN A ] () Bl Tl St B S g Eg ST g B T LA T
N

BALL BEARING

MPB¥*5632 - CHH

P
S

SHIM

IC-3811C,T12,T>,T29

)
»H

STRUT sHIM

A-4808

b
®
o\
9]

TAPER PIN TERMINAL

cte®¥ xz2n 1D

WASHER.

WECKESSERTD-140

CABLE CLANMP

" Me-6

DECODER SPRING

A-4%505,T2

PULL WIRE Ass'y,

A-4950

CLEVIS PIN BUSHING| A-4B853A

BALL BEARING

MPBR# 23332

" " "

BIND.HD. MACH. el #4-40X /g s.S.

*4-40%3)ip s.S.

SOCK.HD.CRP SCREWM*(L-32% }/g s.5.

BIND. HD - MACH. SCREW

*4-qox![2 s.s.

“ " " "

¥2-56x s s.s.

" « " n

¥p-32 xl/g_ ss.

FLAT " "

#4-40K'4 ss

SOCK. HD.CAP SCREW)

*4-40x 38 s.S.

¥4_40x S/g s.8.

#6o-32 X Sl s.s.

&m-——m+~pnm——~a—~

LTI jyz(mimo|n (>

*q-40X 3[16 s.S.

DIMENSIONS IN INCHES

3 WON &
CORRECTED

LTR.

CHANGE

2

DATI

TOLERANCES
UNLESS

SPECIFIED ANGLES

DECIMALS £ .008
FRACTIONS % 1/64
+ 1/2°

orawn 2. | DEC . b0 |

CHECKED

SOROBAN ENGINEERING INC.
MELBOURNE, FLORIDA

MATERIAL:

scAlE FULL

SUPERSEDES

DECODER SECTION
ASSEMBLY

FINISH:

FOR

DWG. No. D

-55258

€.8.C0.NO.367  avier

8

1



1

G, ] OET. NAME OF PART DESCRIPTION

| \ SOLENOID KSSEMBLY A- 222D~
12 |CONTACTASSEMBLY| PB.ForM 8"
|3 _[FLAT HD.MACH. scREW$2-50 X 7 L ca0 PAIE
BINDER HD. MACH.528W[#4 -40X 5 L. sT.sTL.
MAGWT BRACKET |A-46L73B, T2
MAGNVET ARM SHRFT | A1 A-1,T2
MAGNET BBACKET [A-4673B, T |
NUT-HEX . FWte " F3-48x 3 FLT. Sane
MRAGNET ARM B—a4782 R
LOCKWASHER [*3 seeING - STSL.

©®

-[=| |- 12 (@

Ol Vi ®| <|Bitr

[\
cof=frof | =

N

~MAGNET MOUNTING PLATE

Was: 23 IN_INCHES orawnZAK 124067 SOROBAN ENGINEERING INC.
b | €-&5525A |7} | TOLERANCES  DECIMALS X 008 | oo iecxen A/l 3 UG L9 MELBOURNE, FLORIDA
o apc L L I s::(l:-lEFsI:D ::AGNS : :’:: APPROVED. SOLENOID MOUNTIN
@ 5 et e = e LENOI f
59 | MATERIAL: SCALE P
_c_b—d':g - :’oon,fonb:c. 51 SUPERSEDES BRACKET SSEMBL
L'I’R.l CHANGE |nns FINiSH: For D-55254 DWG. No. C-5526-/

TR 4 3 | 2 | 1

?



1

NAME OF PART DESCRIPTION

1 | 1 |power uNniT BSS'Y| C-5529-P2A

) | 2 |pmvEUNIT ASS'Y| C- 5527 ~)

O

"

SECTION_A

O

/59

1M INCHES

REDRA W

Tt

DRAWNQ‘LA_D.E_C.E_

SOROBAN ENGINEERING INC.

b (M o ERANCES — DEGIMALS = 1005 MELBOURNE, FLORIDA
e e macions & e | R L DRIVE

2A00ED Conwe ol “Jef TATERIAL: Fv 27 ZC{)QVI\]/PEAES SENB‘L_Y
TRI-152 18 Ava I9 SUPERSEDES
| oo o] ™ T 5eoze” ™ |DWG. No C-5041-P2A

C.8.CO. NO.287 anier

(&)

2

1




NOTE
AoHERE (9 70 SURFACE
0F@) WiTH GooOYERR
PLIOBOND, GOOORICH
ppsTIitock* Goa, or
RUBBER § ASBESTOS
corp. BANDOMASTER

M 373,

o
]

NAME OF PART

DESCRIPTION

SEEKER

A-d1004

LOWER CRSE SEEKER

A-497/

SEEKER GUIDE CHP

C-F674¢C

| SPEING RETRINER SPRCEA

A-4¢79 -7, ]

CENTER SPHCER

8- 4930

P8 ING £ ETUINER AS5S ]

A-4793

SPRING

A-4go0s-/

BRICT. § BUSHING i

A-49708

©0I0 (&N W N~

FILISTER HD, I FE

Aor-go X 72 Srsre

TRURR L BIN G

A5/23-9 Mo,

LBTCH € Frr) 22 H

B-49694-/

SAHICER ASSY, R.H.

A-452/. @

BEREING

T FCHF 415 R
I3 T s

ACTUARTOR ARSS 'V

B-4705 8

BAIL RolLLER

A-46758

NN SN IS N <IN~

SPRING

H-4860

~

BRILASSEMBL VY

B-4933

FLAT HO. SCREW

C D, L
*2-20 X F g /em

LOCkW A SHER

AL cop.pd 1€1017

BWNOER HD. Scefw

#4-32 X% or oz

BNOER HD.sceew

CAD;
#L20 Xt 3er0rex

BINDER KD . SCREW

240X 4 Srsw.

FEEHER GuioE Roo

B -R8/2

B/ GUIOE BUAING

A-4732

SPHICER 455"V LK.

A-49 3/-&

AN COWECTI0 /G LIVK]

A-4685-4-/

TRURRC E/ING

# 5/03-/2 MD

7 swrrolr 4ss'A

B-4566

CRPTIVE ScLeEw

A-4947

SEEKER GUIOE PLATE

D-46758

LOCkWASHEL

A3 ROPL.§ 1£10I7E

BNOER HD. SCLEW

H3- 45X # Fotis

SN <] @ S SN S g N s [N s

RIGHT SUPPoET

B-47/34

=
~
>
@

~
3

PIVOT PIN WASHEL

B-35/78

PIVOT FIN WRSHER

A -47727

NN e

BA/iw Srop

A- 5092/

55,
wRES 0|

SUPPpeT SHIM

44607

IN INCHES

DT ATV T
e ae
07330 %P1

4
VADE BOTL PASSOC.
Varrs snre Rism

D00EL £74s.70 SCEEW

ngl

TOLERANCES
UNLESS
SPECIFIED

DECIMALS % .008
FRACTIONS t 1/64
ANGLES & °

DRAWNM

SOROBAN ENGINEERING INC.
MELBOURNE, FLORIDA

APPROVED.

REDRAWN
FOR CLARITY

s

MATERIAL:

SCALE

LUl -

HCTURTOR & Sppe RSSEMBLY

SuU

‘CHANGE No.

FINISH:
E

FOR

X-553)

DWG. No. D - 55251

C. B, CO., NG, 387  4ose7




NAME OF PART

CAM MooNT TN &
BRACKET ASSEMELY

B-4227A4

NUT STRAP

A-F200A

BRACKET TIMING CoNTA]

A- 5058

DRIVE ARME HUB ASSY ]

A-4852-P2

CAM DZ!\IEAW U ®

A-a7428

assu%_e,w
CAM DEI\WVE SH,
ASSEM BA:V

A-4854-1

qs\u‘bwn-g

CAM PIWVOT PIN

A-4844

CAM MAGNET AEM
BEARING A5%'Y,

A-506°2

EELAY

CLARE TYPE'J  *40rC

1)

SPLINE S0CK - S&T.
SCREW CUP POINT

#o-82%fg . caD. PL.

'z

FLANGED BEARING

FAFNIR *FCHH @ 14

3

BEARING

MmPBE¥33372

14

SOLK.HD  CAP SCREW

*o-22x 2L ss,

15

BIND. HD,MAH.SCREU

PG-32 X5/t $s.

1o

LOCKWASHER

*6 sS.

B

FLAT HD.MOCH.SREMF> -4BX Ji6t. 5.5,

12

CLEVIS PIN BUSHING

A-4853A

20

SPLINE SOCEK.SET,
SCREW FILAY POINT

Ba-20x'/8L. caveL.

2]

CLEVIS

1BM PRET# 1070020

22

CAM SUPPORT BRACKET] A-4820A-1

23

Sock HP. CAP SREW

#6-32x Y4t <s.

25

CAM ECCENTRIC

A-4827

26

" "

XREW

A-4828

21

SHIM

A-S034-|

28

FLAT SOCK.HD.SCREW

#8-32X 4L ss.

29

SHIM

C-38)7¢C,T20

30

TIMING CONTACT

P.B.FORM 'C."

31

SHIELD, TIMING CONTY

A-5056

32

BIND.HD. MACH.SCREW)

Fa-40x3i0L. s.8.

33

PLAIN WASHER

#4X [z TUK. S5,

3¢

FLAT #D . HIGH STRESS
MAacH . SCREW

#2-56x7/1bt. S.S,

35

" D"WASHER

WECKESSER D-40

36

CABLE CLAMP

" lg-3

37

BIND .HD. MACH .SIREW|

Fo-22XS)L- S-S

-———NNN“N'\‘@J‘- (] il Bl il S L HR PSS S B [N PN N

CONNECTOR

CANNON DE -9P

¢ |EEDEAWN

DIMENSIONS IN INCHES

FoR CLAR I TY

Y

BOoTATED DET
b |4 5o

58

TOLERANCES
UNLESS
ANGLES

{2
2
CRANGED DET- 34 |20
G | % par 1. sermafcF

TR-152 (BAWG.O

DECIMALS I .008
FRACTIONS % 1/64
+ 120

DRAWNM’ S;
cHeckep LHM 19 4vg 1

APPROVED.

SOROBAN ENGINEERING INC.
MELBOURNE, FLORIDA

MATERIAL:

SCALE

FULL

SUPERSEDES

POWER UNIT ASSENBLY

CHANGE

o]

Iwu':
)

FINISH:

FOR
c-504)-P2LA

DWG. No.C -5529-P2A

€5 a.n0.007  aner

2

1




PARTS LIST FOR COMPUTERITER

DATE : January 5 1961
Revised: August 24 1959

SHEETV_1 oF _6
ANy B\ 5o\ S L\~
'LEOM PART NO. DESCRIPTION 7%};9:%%:%‘:5’0 Qf; &C\S\%’LO‘ EXT.
D% OB\ T\ 200
1.
____|DECODER SECTION: Dwg. D-5525B
> A-3327-2,T6 Flanged Bushing 4
> | p-assen Magnet Mounting Plate 1
¢ A-4689B Permutation Bar Spring Retainer 2
> | a-47014-1 Shaft Support Assembly 1
& A-4698A-1 Shaft Support 1
’ A-4687-1 Translator Drive Shaft 1
s 1/8 X 1" Pin (Reamer Blank) 1
?*| B-4707a-P2 Mounting Strut 2
. A-4715A Strut Hanger 2
M1 5 i720 Drive Crank Assembly 1
L A-4717A Long Crank 1
- A-4691A-2 Short Cramk 1
14.
A-4686A Translator Drive Besring Tube 1
L A-4718A Crank Pin 1
1é- 1/8 X 9/16 Reamer Blank Pin 1
L A-4766A-1 Center Permutation Bar Guide 1
18| 5odz67m-1 Permutation Bar Guide & Cap 2
19 B-3817B, T12, T13 or T29 Drive Bearing Washer 2
20. B-4786-P2 Permutation Bar Stop 1
21. as
A-4808 Strut Hanger Shim teq 'H,
22'. A-4809 Support Shim 1
23. C-4810, T1-T8 Permutation Bar 5-8
24+ A-48534 Clevis Pin Bushing _ 1
23+ | a-4903 Tie Strap Assembly 2
2. A-4901-1 Tie Strap 1
¢ A-4902-1 Tie Strap Boss 1
28| B_4904a Drive Crank Spring 1
». A-4905-1 Decoder Spring 5-8
20 A-4908 Translator Stop 1
3 A-4944 Terminal Board Spacer 2
32| \-4945a Terminal Board 1
33. A-4946-1 Terminal Board Insulator 1
34. A-4950 Pull Wire Assembly 1
3 B-4948 Link Reworked (IBM #1072190) 1
3 A-4949 Pull Wire Sleeve 1




DATE: January 5 1961
Revised: August 24 1959

PARTS LIST FOR COMPUTERITER

SHEET 2 oF _6_

To N7 BT A B\ TN\
TEM S NS N O\ S, 2
‘ No PART NO. DESCRIPTION Sfﬁf&‘i‘“@g‘& @ "}\6‘% ° EXT.
. » P
B Ne OB\ B\ L0
1.
| #5555-12 MD Grip Ring, Truarc 2
2.
#5555-18 Grip Ring, Truarc 1
3.
#5632 -CHH Ball Bearing 2
4,
#X2113D CTC Taper Pin Terminal 5-8
5.
1/4" Nygrip Cable Clamp 1
6.
#4-40 X 1/8 S.S. Binder Head Machine Screw 2
7.
#4-40 X 3/16 S.S. Binder Head Machine Screw 2
8.
#4-40 X 1/2 S.S. Binder Head Machine Screw 2
9.
#2-56 X1/8 S.S. Binder Head Machine Screw 4
10.
#6-32 X 1/4 S.S. Binder Head Machine Screw 6
11.
#4-40 X 1/4 S.S. Binder Head Machine SCrew 1
12, :
#4-40 X 3/8 S.S. Socket Head Machine Screw 1
13,
— #4060 X 5/8 S.S. | Socket Head Machine Screw 1
14.
#6-32 X 1/4 §.8 Socket Head Machine Screw 6
15.
#4-40 X 3/16 S.S, Socket Head Machine Screw
16.
MPB #3332 Ball Bearing 1
17.
SOLENOID & MOUNTING BRACKET ASSEMBLY Dwg. #c¢-5526-1
18.
A-2228-2 Bearing Modification 5-8
19.
A-2226-3 Bearing Blank 1
20.
BD2E-St, Push - 40 . Ledex Solenoid 1
21,
A-4671A-1,T2 Ma Shaft 5-8
22,
A-4673B,T1 Magnet Bracket 5=8
23,
A-4716-P1-1 Arm & Shaft Modifications 5-8
24,
Leland Part No. for above B-63680-00
25.
B-4782B Magnet Arm 5-8
26.
A-=4926 Armature Button =8
27. .
#5133-15 "E'" Retaining Ring, Waldes -8
28, .
#4-40 X 5/32 Binder Head Machine Screw -
29.
#4-40 Lock Washer
30.
#3-48 Nut
31.
#3 Lock Washer
32.
33.
POWER & DRIVE UNIT ASSEMBLY: #G-5041-P2A
34,
C-5529-P2A Power Unit Assembly 1
35. B-3817B,T20 Shim 2
36,1 A-4742B Cam Drive Tube Assembly 1




DAYE : January 5 1961
Revised: August 29 1959

PARTS LIST FOR COMPUTERITER

SHEET_30F 6
T N7 Oy O\ 2 “
1TEM VO NBAEA X
No PART NO. DESCRIPTION @;'Pﬁf’;%g’& ’f; AN EXT.
- C
BN OEN TA LN
1.
C-5529-P2A Power Unit Assembly (Cont'd.)
2,
A-4730A CAm Drive Tube 1
3.
A-4729-1 Cam Drive Tube Flange 1
4,
A-4820A-1 Cam Support Bracket 1
5.
A-4827 Cam Eccentric 1 ~
6.
A-4828 Cam Eccentric Screw 1
7.
A-4844 Cam Pivot Pin 1 -
8.
A-4852-P2 Drive Arm & Hub Assembly 1
9.
A-4849-P2 Drive Arm 1
10.
A-4851-P1 Drive Arm Hub 1
11.
A-4853A Clevis Pin Bushing 1 .
12,
A-4854-1 Cam Drive Shaft Assembly 1
13.
R=4822-1 Cam Drive Shaft 1
14,
A=4845=2 Cam Drive Arm 1
15.
A-4900A Nut Strap 1
16.
B-4927A Cam Mounting Bracket Assembly 1
17.
D-4754B-2 Cam Mounting Bracket 1
18.
A-4848-2 Cam Pivet Pin Retainer 1
19. as
A-5034-1 Shim '
20,
A-5055 Timing Contact Bracket 1
21, )
A-5056 Shield Timing Contact 1
22,
A-5069 Cam Magnet Bearing Assembly 1
23,
B-4859-P2 Cam Magnet Arm Assembly 1
24,
B-4856-P2 Cam Magnet Arm 1
25,
1/8 X 1" Dowel Pin 1 -
26,
A-4740B-P3 Cam Magnet Bearing 1
27.
#5555 -12 Grip Ring, Waldes 1
28, ‘
Form C Contact 1
29,
Type "J'" #40 E.C. Clare Relay 1
30.
#6-32 X1/8 Cad Plate Set Screw 2
31.
#D-140 '"D"' Washer - Wechesser 1
32.
#FCHH614 _Flanged Bearing, Fafnir 2
33,
#3332 Bearing, MPB 1
34,
1/8 X 3" Wechesser |  Cable Clamp 1
35,
#10-32 X 1/2 1. 8.S. Socket Head Cap Screw 2
36.
#6-32 x 5/16 L. S.S. Binder Head Lap Screw 2




DATE : January -5 .1961"
Revised: August 29 1959

PARTS LIST FOR COMPUTERITER

SHEET 4 oF 6

Q4 0, E) -,
ol PART wNo. DESCRIPTION 7%}“'9:‘3?\;‘7%?@?;’7 ?3’6%‘01@ EXT.
BN LA T\ LN
1.
# x 1/32 S.8. Plain Washer 2
2 #6 Lock Washer 2
> #2-56 x 7/16 S.S. Flat Head Machine Screw 2
¢ #3-48 x 5/16 S.S. Flat Head Machine Screw 2
> #4-40 x 3/16 S.S. Binder Head Screw 2
& #4-40 x 1/8 Cad Plate Set Screw 1
" IBM #1070020 Clevis 1
. #6-32 x 1/4 S.S. Socket Head Cap Screw 3
> #8-32 x 3/4 S.S. Flat Head Machine Screw 2
0 gossaza Drive Unit Assembly 1
- A-4803,T2 Cam Frame 1
2 B-4804B Cam Trip Arm 1
Pl Bessesa Cam Accelerater 1
14, as
B-3817B,T15 Cam Washer '
L A-4817A Sleeve 1
té- A-4818A Cam Roller 1
1 A-4819A,T2 Spacer 1
18- A-4819A,T3 Spacer 1
19 A-4819A,T4 Spacer 1
2] aasieaTs _Spacer 1
2 B-4922 Cam Frame Assembly 1
22 B-4922-W1 Cam Frame Assembly (Soldering) 1
23. A-4825-1,T1 Shaft 2
2- A-4825-1,T2 Shaft 1
- A-4824-1 Pivot Tube 1
2 A-4803,T1 Cam Frame . 1
4. A-4816-2 Bearing Tube 1
28 A-4955B Spring 1
. B-5530-1 Power Cam A°sembly 1
20 B-4923B Cam Sub-Assembly 1
- B-4821C Cam 1
32 A-4814-1 Stop Pin 2
3 A~4815-1 Accelerator Pin 2
34 MPB_#5632FCHH Bearing 2
3 A-4819A,T1 Spacer 1
36. as
A=4813A~2 T4 Can Wakber n_'#s!.




PARTS LIST FOR COMPUTERITER

DATE: Januarg 5 1961

Revised: August 29 1959

SHEET_S50F 6
A 74\74 ) ’8‘ ~
TEM & Ve DTe e\ € [ 2
'No PART NO. DESCRIPTION \&'P&‘%' 6‘\6@‘}?@ ‘ffy 4’56}@ EXT.
. T\ 2N
SR A NN
1.
#4 Lock Washer 3
2.
#4-40 x 1/4 Socket Head Cap Screw 3
3.
ACTUATOR & BAIL ASSEMBLY: Dwg.|[D-5528-1
4,
D-4675B Seeker Guide Plate 1
5.
C-4674C Seeker Guide Cap 1
6.
A-4679-1 Spring Retainer Spacer 2
7.
A-4678B-1 Bail Roller 2
8.
A-4685A-1 Main Connecting Link 1
9.
A-4700A Seeker 1-4
10.
B-4705B Actuator Assembly 1
11.
B-4702B Actuator Rod 1
12,
A-4695B Actuator Crank 2
13.
A-4704C Pivet Pin 2
14,
A-4732 Bail Guide Bushing 2
15,
A-4772A Pivot Pin Washer asireqld.
16.
A-4793 Spring Retainer Assembly 1 —_
17. '
B-4680A Spring Retainer 1
18.
#4-40 x 7/16 Steel Stud 1
19.
A-4843A Washer 1
20.
A-4807 _Support Shim 1
21.
A-4812 Seeker Guide Rod 1
22,
ol A-4860-1 Spring 1
23,
B-4713A Right Support 1
24,
B-4866 Left Support Assembly 1
25,
B-4731A Left Support 1
26.
A-4864 Gusset 1
27.
A-4905-1 Spring 2-5
28,
B-4930 Center Spacer 1
29,
A-4931-4 Spacer Assembly RH 1
30.
A-4929-2 Spacer
31.
5/16 OD x 7/32 1D Steel Tube 2
32.
#4-40 x 11/16 S.S. Stud
33,
A-4931-4 Spacer Assembly IH 1
34,
A-4929-2 Spacer 1
35,
5/16 OD x 7/32 ID Steel Tube 2
36.
#4-40 x 11/16 S.S. Stud 2




PARTS LIST FOR COMPUTERITER

DAYE : January 5 1961
Revised: August 29 1959

SHEET_60F 6

A\ g O\ 5 O\ O —~
T PART wo. DESCRIPTION \7%}“{%?;7%‘}& * %\Y&ﬁ EXT.
o B NNED R 7;/\% _
5 B-4933 Translator Ball Assembly 1
2 B-4932 Transfer Bail 1
> A-4861 Bail Spring Pin 2
¢ A-4792 Bail Rivet 2
> A-4690B Bail Guide 2
& A-4947 Captive Screw 3
" B-4969A-1 Latch & Pin Assembly 1
8 A-4965A Upper Case Latch 1
> A-4980 Spring Pin 1
o A-4968A-1 Upper Case Latch Pin 1
M| a-so708 Bracket & Bushing Assembly 1
L A-4966B Upper Case Latch Bracket 1
e A-4967A-1 Upper Case Latch Bushing 1
| aeken Lower Case Seeker 0-
15.
A-5042A Bail Stop 2
16 #4-40 x 3/16 Filister Head Screw S.S. 2
41 #5133-9 M0 Truarc Ring 1
18 #FCHH418 S.S. or SS-FHH-418 Bearing 4
1| 40 x 1/4 Flat Head Screw, Cad Plate & Iridite 2
2. #4 Lock Washer Cad Plate & Iridite 2
2. #6-32 x 3/16 Binder Head Screw S.S. 4
22. #4-40 x 1/4 Binder Head Screw Cad Plate & Iridite 2
23. #4-40 x 1/8 Binder Headecrew S.S. 7
2. #5103-12 MD Truarc Ring 3
23 #3 Lock Washer, Cad Plate & Iridite 2
26. #3-48 x 1/4 Binder Head Screw, Cad Plate & Iridite 2
27.
28.
29,
30.
31,
32, -
33.
34,
3s.
36.




MODIFICATIONS FOR TYPEWRITERS

DATT
Revised: 24 August 1959

SHEET___ofF ___

O T e
ITEM S ARSI 1
No PART NO. DESCRIPTION v“f‘%“‘&““;%;&ﬁ/ N9 EXT.

9 4\
e OB T\ Lao
1.
A-4657-1 Key Lever Pin 50
2,
A-4830 Space Cam Actuator 1
3.
A-4837,T3 Spacer 1
4,
B-4934 Automatic Format Bracket 1
5.
A-4935B Resistor Bracket 1
6.
A-4936B Mounting Bracket 1
7.
B-4937-P1-2 Plug Bracket 1 .
8.
A-4939-1 Left Cam Stop Bracket Mod. Assembly 1
9.
A-4938 Gusset 1
10.
I.B.M., #107325 1 -
11.
A-4942 Bracket & Button Assembly 1 -
12,
A-4831 Bracket 1
13.
A-4941 Button 1 ——
14,

— 1 A=46943 Spacer Modification 1

15.
A-4952 Spacer Key Lever Modification 1
16.
B-4953 Escapement Key Lever Modification 1
17.
A-4958A Microswitch Bracket 1
18.
A-4960-P1-1 Carriage Stop Modification 1
19.
A-4979-1 Tab Stop 100
20.
B-4984-1 Space & Tab Contact Bracket 1
21,
A-4820A-1 Cam Support Bracket 1
22,
q A=5021 Cam Follower Assembly 1
23,
A-4919 Spring Cam Follower 1
24,
A-4921 Cam Follower Pin 1
25,
A-4920 Cam Follower Roller 1
26. :
B=5025 Bracket, RH Margin Stop Switch 1
27.
28,
29,
30.
31.
32,
33.
34,
35,
36.




	001
	002
	1-01
	1-02
	1-03
	1-04
	1-05
	1-06
	1-07
	1-08
	2-01
	2-02
	3-01
	3-02
	3-03
	3-04
	3-05
	3-06
	4-01
	4-02
	4-03
	4-04
	4-05
	4-06
	4-07

